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COMMODITY(HIZ : ERW. CARBON STEEL PIPE EN 10204 TYPE 3.1 — 2004 FMNETF: %%%Q’.M 22 gBEE 'JUSUI .
— - = 106, Yeompo-ro, Buk-gu, Ulsan, Korea
SPECFICATON(HIZ112]) . ASTHAEE CUSTOMER(D 24 Ab: AUFTEIAHE)
Hydrostatic Tensik Properties(Gage Length : 2 inch) Hardness Test Hardness Test & CWN Impact Test DWT Test( C)
TYPE TOTAL Test TensieStengh | vied | /R Max. CWN Impact TesH{C) ]
oF STE PCS WEIGHT NG Spec. = T wag | srergh | Rate | E% Ve T Ses|  ShearAreal%)
No. PIPE OUT-DIAXTHICKXLENGTH HEATNo.  [Pressure|Time] 2 Area
END (@R xS Hx20)) ¥2| MPa | MPa | MPa | % | % |*3 wa|. |1 [2]38|amle| 1|2 ]|
Min a5 | 415 | 200 S
1 (&) (KG) (M) PSl |SECI— = —
Max. Ciiteria : In the case of 10x10)
1 EB BE 10" X0.250" X 6.150 M 163 41,852 1,002.45 U112 90 | 5 T| 527 572 399 30
2 EB BE 10" X 0.250" X 6.150 M 50 12,838 3075 781730 90 | 5 T| 474 547 343 )
TOTAL 213 54,690 1,309.95
Chemical Compostion(%) 2:x100 3:x1000 4:x10000 Zn-Coaling Test HC-Test HIC Test Remark
Mn [eY3] .| Copper Suifate | Colapse SSC = =
Spec, Cls|g|P|Ss|a|N]|c|m]|Vv | Zn Codting =i e | OR | O | csR Fod )KI')Type ofppe‘.and(?_“-a)
No.|  HeatNo x4 2 | 3|3 z2z2]2]3]3]3 Time | Resut|  psi % | % | % EBERW Black BE:Bovel Ed
vin %2) L: Longitudinal, T: Transverse
Ve = o B B T B B BTE B ) %3) B: Base, W: Wekl Lne,H Heal Aected Zone
: T e EH T i 3 3%4) H: Heat(Ladle) Analysis, P: Product Analysis
e e e | e : %7) For each reduction of 0.01% below the specified C max.
L 9 2 2 an increase of 0.06% Mn above the specified max.
plw|m|&s|11|s |1 ]|]m]| 1] 2] 2 wilbss pesrilied (o5 a . of 155%
2| 170 Hl® | 3 [6|12] 4 % 10) CM3=CuNHCr+Mo+V
Pl 1B 2 |64 |14 7|1 t]12|2)]2|% % SPEC YEAR — ASTM AS3(2012ED)
pl17| 2|6 |13] 6|1 1 l2|2]2]|%
Non—Destructive Test Rattening / 2 5
Heat Treatment T Bending Test Visual & Dimension
GOOD GOOD GOOD GOOD
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WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECIFICATION AND ORDER.
* 2 AASUM LIS FASE AIRA| QH-A 2HIDI LS 4= YO0, ZAISYA 91.BIZAl IR 912 20122 gola! & USLICL
SURVEYOR

* 2 ANBYME A2 MA2M(HAMY HY HEH2RE 38 AHZYUC, MA2M WES SRR DAHLHAM st & AFLICH(http://sm.hyundai—steel.com/cs/cm/login.jsp)
* This Mill Test Certificate is a copy that has been printed from original electronic document(with digital signing).
You are able to check an original electronic document at hyundaisteel's customer portal.( http://sm.hyundai—steel.com/cs/cm/login.jsp) * QRcode scanner App : 'QReal'




